SERVICE SHEET

W§3 673K

3.5 Ton Quick Rise Service Jack

. 39
38
[Kits] ) Description [ Part Number
[_A |Saddie Replacement Kit | 137-001-146__
B |Wheel Replacement Kit (Includes 1 Wheel) 137-001-147
lTC Caster Replacement Kit (Includes 1 Caster) 137-001-148
_D |Handle Socket Replacement Kit | 137-001-149 |
_E [Handic Replacement Kit | 137-001-150 |
(tem[ _ Descripion | Kit | ’I_tng __Descriptlon Kit Item Description [ Kit Itemn Description | Kit_|
1 |Retaining Ring B 11 |Lift Arm Assembly | _- 21 |Spring_ - | 31(GreaseFittng | -
2 |Washer B f”12 |Saddle A 22 [Lockwasher (M12) | D 32 [Screw, Handle D ‘
3 |Wheel B 13 |Fulerum Pin - 237 |Nut (M12) -~ D 33 Pump Roller | D |
4" |Frame - 14 |Retalning Ri R 24 |Caster B C 34 [Cotter Pin i D |
5 [Parallel Link - 15 [Cover Plate . 25 [Spring — | b 35 [Pump RollerFin | D |
6 |Retaining ring - 16 _|Screw (M5 x 10) - 26 |Bolt (M12 x 22) - (36 |Lockwasher | D 1
| 7_|Parallel Link Screw - 17 |Crosshead - 27 |Tie Rod - . 37 [Spring Pin i D |
‘ 8 |Lockwasher - 18 |Cotter Pin - 28 |Lockwasher (M10) - 38 [Handle, Lower | E |
9 [Nut (M16) - | Mg _|Retaining Ring - 29 [Nut (M10) - 39 [Bolit (M6 x 35) | & |
[[10_|Saddle Housing = | |20 |Hydraulic Unit - 30 |Handle Socket D 'TO' [Handle. Upper | E |
= g :
~HKansas-City, MO 8416+

LCustomer-Serviee1=800=-328-2924

Revision: -

845-000-204




w

136470

g

|
!
\
!
A29 . |
|
1

A35\ﬂ

j

Aw_.g A28 8 :‘3‘@
[ ]

Anﬂo A27 —@

: lAd.!
. AL i
8o
-~ " i
NI an-© M-S
~ — Lol i
«.\_:._._‘: A36 _i L
A0 — A~
\“
: g
@ e
-~
'/
v /’7\3&
R,
Kits Description Part Number
F |Hydraulic Rebuild Kit __ | 137-001-151_|
G |Universal Assernbly Replacement Kit (Assembled) 137-001- 152
H_|Main Pump Replacement Kit (Assembled) 13'{:001 153
l Quick Rise Pump Replacement Kit (Assembled) 137-001-154
[Ttem | Description Kit | [Ttem Description Kit | [ltem Description Kit | [Tltem] Gescription Kit |
["AT [Tank Nut - A13|Ball ] F.G| [A25|Copper Washer H. 1| ['ASGISteeI Ball F
I_A? O-Ring F A14 [Filter Screen L E «| A26 |Pump Cylinder | H | A37 [Spring Seat |.F |
A3 [O-Ring F A15[Valve Block - | ~]A27|Washer l H, A38TSpring i F 1
| A4 |Reservoir - | [A16 Bolt _ |_F A28 [Pump Sleeve, Lower H. | A39|Adj.Valve Screw l F |
| 'AB Ol Flll Piug F | [Af7|oRing F.G| [A29|Pump Spring H.1| |Ad0[Screw T F |
A6 |Ball F A18[Release Valve G A30|Pump Sleeve, Uppef H, | A41/Pump Ram _ \ -]
A7 [Ram 1 -_| [A19]Lefilnsert G | - |A31[O-Ring ] H Ad4Z |Steel Ball F
| AB |O-Ring Retainer F A20 |Rivet G | *~[A32|Retaining Ring H "A43|Screw F |
| A8 |O-Ring F A21|Cross Connector G | ~|A33|Pump Ram H A44 |Pump Cylinder |
A10 | Cylinder - A22 |Right Insert G | [A34|Washer H.l | [A45]0-Ring T
|A11 O-Ring 5 A23|Connector Pin G | |A35 Cotter Pin H, 1| [Ad46|Retaining Ring ]
|A12 |Ball F—1 A24 [Plug G




